Fort Collins Utilities Dual Water Systems Study

Final Report

Prepared by:
Jeanne Cole
Dan Fourness
Sybil Sharvelle (PI)
Neil Grigg (Co-PI)
Larry Roesner (Co-Pl)

Department of Civil and Environmental Engineering
Colorado State University
Fort Collins, CO

July 13, 2015

Sponsored by:
City of Fort Collins Utilities
700 Wood St.
Fort Collins, CO 80521

Fgf'ytc’&ollins CQ do
N

University



FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY | i

Acknowledgements

Contributions from the following people, from the City of Fort Collins, were instrumental in this study:

Jon Haukaas (City of Fort Collins Utilities) for initiating the project and providing guidance throughout the

study.

Technical Liaisons and Contributors:
[...]
Peak factor of 2.5 is used for design of new potable distribution systems based on the Water Supply
and Demand Management Policy (City of Fort Collins, 2012b).
Irrigation only distribution system (Separated Irrigation Alternative) (K-Rain, 2014):

o Minimum pressure = 25 psi

o Optimum pressure between 25 to 50 psi
Peak factor of 6.0 was used for the design of the irrigation only distribution system (Separated
Irrigation Alternative) due to the fact that peak irrigation demand can be two times the average
irrigation demand in the summer and to allow for water-wise lawn care that suggests watering
between 12 a.m. and 6 a.m. when wind and evaporation rates are minimal (City of Fort Collins, 2014).
To minimize hydraulic transients, distribution systems were designed with a maximum velocity of 5
ft/s (Haestad et al.,, 2003).
The minimum diameter for the new distribution systems was 2-inches, except in commercial zones
where the minimum was 6-inches to accommodate variable commercial service sizes.

All new pressure pipe is AWWA C900 or C909 PVC Pressure Pipe or equivalent (FCU, 2011).

For water age modeling and pump energy modeling, a peak factor of 1 was used with a diurnal pattern

depending on the demand type. Tables 2.12a through 2.12c show the three diurnal patterns used in the

analysis. It was assumed the pumps needed, for the Neighborhood and Separated Irrigation alternatives, had

variable frequency drives for optimum energy efficiency. Variable frequency drives were modeled by adding

a VFD pattern in EPANET.

Table 2.12a - Total water use diurnal demand (Mayer et al., 1999)

Diurnal Pattern 1 (for modeling water age of existing d.s. meeting both potable and non-potable demand)

3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

0.37

0.38

0.58 10.48 | 1.06 | 1.20 | 1.54 | 1.68 [ 1.49 | 1.25 | 1.22 | 0.94 | 0.96 | 0.82 | 0.91 [ 0.98 | 1.02 | 1.20 | 1.40 | 1.42 | 1.14 | 0.94 | 0.53 | 0.50

Table 2.12b - Indoor water use diurnal demand (Mayer et al., 1999)

Diurnal Pattern 2 (for potable only water demand, use for water age modeling of Alt 1, Alt 2 and Alt 4 potable d.s., pumping energy for alt 2 new potable d.s.)

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

0.36 | 0.24 | 0.18 | 0.18 | 0.24 | 060 | 1.20 |1.65|1.68 [1.65|1.50 |1.35|1.20 |1.08 | 1.05 |1.05|1.08 | 1.20 | 1.32 | 1.32 | 1.20 | 1.14 | 0.96 | 0.60
Table 2.12c - Irrigation water use diurnal demand
Diurnal Pattern 3 (for Alt 4 irrigation system pumping)

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

0.05| 0.05] 0.05| 0.05| 4.00| 4.00| 4.00]| 0.05| 0.05| 0.05| 0.05| 0.05] 0.05| 0.05| 0.05] 0.05| 0.05] 0.05]| 0.05| 3.70| 3.70 | 3.70 | 0.05 | 0.05
Cityof . CO 1 dO

Fort Collins

/W\'/\

University



FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY | 37

ii. Neighborhood-Scale Treatment

The Neighborhood alternative allows raw or lightly treated water to be transmitted through the existing
distribution system to neighborhood-scale treatment facilities. Irrigation water will bypass these facilities
and a new potable distribution system will then deliver treated water. Design neighborhoods from the City of
Fort Collins were used to determine an average system capacity of 1.0 MGD with a peak factor of 2.5. Package
plants were selected due to advantages at small capacity such as reduced design and installation costs,

automated maintenance, and smaller system footprints (Clark & Morand, 1981).

After an initial analysis, five systems were selected for investigation divided into conventional and innovative
technologies. The five system options were conventional treatment, conventional treatment with high-level
process automation, ultrafiltration, direct filtration, and upflow adsorption-clarification with dual-media
filtration. A simple equal-weighted MCDA was used to evaluate these alternatives based on five main criteria
defined as cost, energy use, maintenance, performance, and implementation using both the Weighted Average
Method (WAM) and Promethee Method. Each main criterion was evaluated based on several defined
performance metrics.

* Cost
o Capital cost (2014 USD)
o Operations cost (2014 USD)
¢ Energy Use
o Total energy use (kWh/year)
o Percent recovery (%)
¢ Maintenance Requirements
o Employee time required (hours/week)
o System lifetime (years)
o Operational complexity (qualitative)
o Chemical requirements (qualitative)
o Sludge production (%)
* Performance
o Removal of Giardia lamblia (log removal)
o Removal of Cryptosporidium (log removal)
o Removal of viruses (log removal)
o Influent turbidity limit (NTU)
* Implementation
o System size (ft?)
Opportunity for add-ons (qualitative)
Availability (qualitative)
Community Disturbance (qualitative)

o O O

Assumptions were made that all systems will include chlorine disinfection and clearwell storage and general
buildings requirements and that such requirements would not vary substantially among alternatives. For this
reason, these components were not included in the comparison of treatment technologies. Chlorination
systems and clearwell storage are sized for the capacity of the treatment facility rather than the treatment
technology. For more information on the neighborhood-scale treatment system selection process, refer to
Appendix E.

Co rédo

University

Cityof
F .
m&'t Collins



38 FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY

Overall WAM scores for the five alternative small-scale system treatment packages show Direct Filtration was
the top choice (Figure 2.10). Ultrafiltration was next and Up-flow Adsorption Clarification completed the top
three choices which are all classified as innovative technologies. Automating conventional treatment made

the system more competitive with the innovative systems but maintained distinguishable distance in score.

5

—_

-

3

2 4

l','.) 2.78 3.03 2.95

33 238

E .

S

w2

<

a

ol

0 = =

— — o \
g g e S 5.8 558
= = .2 < 2] o8 ®
= < S I [ = o O
= g c = A= =]
S 22 = i 58 E
= 5 = o -
S <3S = < T
o =) =)

Figure 2.10 - WAM results for Neighborhood-scale system selection (Max Score = 5)

The treatment packages were also compared using the out-ranking Promethee Method in which alternatives

are compared directly according to sub-criteria with the better option receiving a 1 and the lesser a 0.

o
o

0.3

. 0.1 0.1
0
[ [

best)
(e
=~

o
o

S
o

-0.2

MCDA Score (5

S o
SIS

<
=}
2
¢=
=}
3)
>
=}
5]
S

Automated Conventional

Ultrafiltration

Direct Filtration

Up-flow Adsorption-
Clarification

Figure 2.11 - Promethee results for Neighborhood-scale system selection

As seen in Figure 2.11, the alternatives do not maintain their ranking order among the top three options. In
this analysis, this shows that the magnitudes of particular advantages and disadvantages do affect the final
results for system selection. This adds to the uncertainty of the indistinguishable WAM results. An outranking
method does not incorporate the relative degree of each advantage or disadvantage. Ultrafiltration is
demonstrated as the strongest option.

Co r{aedo

University

Cityof
F .
m&'t Collins



FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY | 39

Major advantages of Ultrafiltration are small system footprint, consistent finished water quality, better
removal of Cryptosporidium and Giardia lamblia than media filtration, amenability to remote monitoring, and
no addition of coagulant (U.S. EPA, 2001). Upflow Adsorption-Clarification with Dual Media Filtration also
scored well in all scenarios and was considered for recommendation. Innovative package plant options
consistently scored higher than conventional treatment due to the advantages of space, design and

automation at smaller capacities (U.S. EPA, 2003).

The recommended Ultrafiltration Neighborhood-Scale Treatment Facility would require package plant
modules with a total capacity of 1.0 MGD coupled with a 250,000 gal clearwell and chlorine injection for
disinfection residual. Raw source water would be treated centrally for alkalinity, fluoridation and pH control.
These systems require 1-2 operators and operations and monitoring can be optimized using centrally
managed remote monitoring systems. At this capacity, each package plant would produce up to 20,000
gal/day of backwash waste volume, which would be discharged to the wastewater collection system
(WesTech Engineering, Inc., 2014). A diagram of the system is shown in Figure 2.12. A proposal for this

system is attached in Appendix E.

Figure 2.12 - WesTech AltaFilter Ultrafiltration Membrane System (WesTech Engineering Inc., 2014)

iii. Point-of-Entry Treatment

The Point-of-Entry alternative maintains use of the existing distribution system to deliver raw or lightly
treated water to POE treatment units at each potable connection. POE treatment consists of a filtration unit
and a disinfection unit used to treat all water entering the facility for potable use (Schowalter, 2006). After an
initial comparison process, five system packages were selected for investigation including Reverse Osmosis,
Activated Carbon/Kinetic Degradation Fluxion Media, Ultrafiltration, Reverse Osmosis with Granular
Activated Carbon, and Activated Carbon with lon Exchange. A small-scale MCDA was used to evaluate these
alternatives based on main criteria including cost, energy use, maintenance, performance and

implementation similarly using both the Weighted Average (WAM) and Promethee methods.

City of . CO dO
F
ol falg



40 FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY

Each main criterion was evaluated based on the following criteria:

* Cost
o Capital cost (2014 USD)
o Operations cost (2014 USD)
¢ Energy Use
o Process energy use (kWh/year)
o Minimum pressure requirement (psi)
¢ Maintenance Requirements
o Operational complexity (qualitative)
o Component replacement frequency
o Waste produced (qualitative)
* Performance
o Virus removal (qualitative)
o Influent turbidity limit (NTU)
o Organic contaminant removal (qualitative)
o Inorganic contaminant removal (qualitative)
o Recovery efficiency (%)
* Implementation
o System size (ft3)
o Availability (qualitative)

Overall the highest scoring treatment package is Activated Carbon/KDF with a sediment pre-filter and UV
disinfection (Figures 2.13 and 2.14). For more detailed information on the treatment package selection

process, refer to Appendix F.

5 4.6

;w.; 4.0

= 4 33

% 3 24

= 1.8

. I

A

<

=

=0
Reverse Activated Ultrafiltration Reverse Activated
Osmosis  Carbon/KDF Osmosis with Carbon with

Activated Ion Exchange

Carbon

Figure 2.13 - WAM scores for POE treatment package selection

Relative rankings are maintained between alternative point-of-entry technologies using both the WAM and
Promethee method (Figure 2.14). This provides the basis for a solid recommendation for the Activated

Carbon/KDF with a sediment pre-filter and UV disinfection package.

Co r{aedo

University

Cityof
F .
m&'t Collins



FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY | 41

1.0 0-85
2
Q 0.45
-ﬁ‘ 0.5
5 B
o
= 0.0 |
2]
E 05 -0.20
) -
= 20.60 0.50
-1.0
Reverse Activated Ultrafiltration  Reverse Activated
Osmosis Carbon/KDF Osmosis with Carbon with
Activated lon Exchange
Carbon

Figure 2.14 - Promethee scores for POE treatment package selection

This treatment package is a four-step process (Figure 2.15) (Pure Earth Technologies, Inc., 2014). The
treatment process begins with mechanical sediment filtration to remove suspended particles at either the 1
or 5-micron level depending on water quality. The next step is electrochemical/oxidation-reduction with
Kinetic Degradation Fluxion Media (KDF) for the removal of heavy metals and inorganics. Following KDF,
granular activated carbon (GAC) filtration handles organic contaminants. Lastly, ultraviolet (UV) disinfection
ensures that finished water meets requirements for microbial contaminants and virus removal (UV Max,

2014).

- =
TROJANUVMAX

CARBON

Figure 2.15 - Recommended POE treatment package
(Pelican Water Systems, KDF Fluid Treatment, Trojan UV Max, 2014)

Raw source water is treated centrally for alkalinity, fluoridation and pH control is distributed to each potable
connection. This system is capable of treating fines, organics, inorganics and microbial contaminants while
maintaining low capital costs and energy use with a comparatively moderate level of maintenance and

operation complexity. However, it is important to note that there are many additional options for combining

Co rédo

University

Cityof
F .
m&'t Collins



42 FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY

treatment technologies in order to target specific contaminants. Water quality monitoring during pilot testing

is critical in order to determine if this package will meet treatment standards (US EPA, 2002).

In this analysis assumptions were made based on current regulations. A further discussion of regulatory
barriers and alternative management strategies can be found in the Results and Discussion section. POE
systems must be owned, controlled and maintained by the public water system (PWS) - Fort Collins Utilities
(US EPA, 2002). Routine maintenance will include inspection of systems, replacement of sediment pre-filters,
KDF and GAC media, and UV lamp and sleeves. All systems must have mechanical warnings or automatic
shutoff devices to notify customers of operational problems (US EPA, 2002). Most commonly this requires an
electrical conductivity and total dissolved solids meter. Systems will be installed outdoors in weatherproof
protective enclosures at each connection allowing easier access for Fort Collins Utilities. A detailed
monitoring plan must be approved by the State of Colorado. All systems must undergo initial monitoring in
the first year of operation followed by one third of all systems in each subsequent year (U.S. EPA, 2007).

Water quality sampling will be based on current monitoring at the existing Central Water Treatment Facility.

iv. Design assumptions specific to raw water distribution

Several assumptions were made with regard to the dual distribution of potable and raw water for this study.

Metering raw water for irrigation

Several studies have shown that the unmetered residential use of non-potable water for irrigation results in
an increase in use (Okun, 1997; Wilkens-Wells et al,, 2003; Utah Division of Water Resources, 2010). In St.
Petersburg, Florida where reclaimed water is used for residential irrigation, they found that unmetered
residential use of reclaimed water resulted in excessive use and plans were made to change to metered use
(Okun, 1997). A Colorado State University study, on the Benefits and Costs of Pressurized Dual Water Systems
in Colorado, showed single family flat rate users used approximately 39% more water than single family
metered users (Wilkens-Wells et al, 2003). In Utah, 44% of outdoor residential water is provided via
unmetered secondary raw water irrigation systems. The Utah Department of Water Resources found that end
users in areas with raw water irrigation use 113 gpcd more water than end users, in similar communities and
lot sizes, which use potable water (Utah Division of Water Resources, 2010). These studies show the

importance of metering to avoid excessive water use for irrigation.

One of the main obstacles for metering raw water use is the clogging of conventional water meters.
Suspended and dissolved particles can clog the moving parts in conventional meters. Utah’s Division of Water
Resources has facilitated several studies on the metering of raw water systems throughout the state. The
studies look at different types of meters, levels of filtering, and costs of decentralized vs. centralized filtration.

The fluidic-oscillation-type meter has shown the most promise for metering raw water systems as they are

Co rtacdo

University

Cityof
F .
m&'t Collins



FORT COLLINS UTILITIES DUAL WATER SYSTEMS STUDY | 43

inexpensive (approximately $100/meter) and have no moving parts. The raw water providers conducting

meter studies provide a level of filtration between 80 to 250 um. (Richards et al., 2008)